" CLEARFORD

"WATER SYSTEMS INC

rk

vital Ai
st

\ (Chy | < |
) ' )
[} L /.
4 1 B S
) _“. ! ' i o]
X < ) \ ) = 1
Sy £ ;
| \ Lidir - ©
, . o
| i
‘ . S O B
\ 5K ¢

10
Iop“rﬁen’t—_
gh ,’Bf_ri-ef

2S

ve!

I'-pa
Ontari

a

Cap

Water Managed.




CLEARFORD

WATER SYSTEMS INC.

West Capital Airpark
City of Ottawa, Ontario

Phase 2 Business Park Development
SBS® Sanitary Collection System

Design Brief

Prepared for City of Ottawa

November 2024

Brief Prepared By:

Clearford Water System Inc.
Suite 300, 1545 Carling Ave.
Ottawa, Ontario

K1Z 8P9

Tel — (613) 599-6474
Fax — (613) 599-7478

T: 613599 6474 « F: 613 599 7478 + Toll Free: 866 231 1104
1545 Carling Ave., Suite 300 - Ottawa ON K1Z 8P9 « www.clearford.com
[...]
Clearford Water Systems Inc. 7



WCA — SBS® Design Report Phase 2 Business Park — November 2024 CLI File 06001

40 SUMMARY

The SBS® collection system has been designed for the proposed Phase 2 business park
development. The SBS® collection system components are summarized as follows:

Interceptor Tanks

o Tanks will be installed for each commercial lot. The minimum working capacity of each
tank will be determined when the specific development type and occupancy
requirements are available.

e Tanks will be installed at a minimum 1.5 m setback from buildings and a minimum
300 mm soil cover on top with access hatches from grade level.

e Tanks will provide a minimum hydraulic retention time of 3 days.

SBS® Collection System

e A total of approximately 25 SBS® laterals, all 100 mm diameter HDPE DR17 pipe at
minimum 0.5% slope, will connect interceptor tanks to the sewer mains.

e An approximately 2,450 m of new SBS® mains in 150mm and 200mm diameters HDPE
DR17 will convey wastewater of the proposed development by gravity at minimum
0.20% slope to a proposed sewage pumping station.

e A total of 31 SAPs will be installed in the proposed SBS® mains with a maximum
separation distance of 90 m.

o HDPE fusion/welding technologies to be used for all connections.

Operation and Maintenance Recommendations

e Routine monitoring of interceptor tanks and SBS® sewer collection system.
Pump-out sludge from tanks when sludge level reaches 65% of liquid level.

¢ Routine inspection of inverted siphon structure and flushing or pressure washing at
intervals of 7-10 years.

e SBS® system flushing or pressure washing at intervals of 7-10 years.
Partial CCTV inspection after 5-10 years of operation to develop maintenance program
based on observed conditions.

Clearford Water Systems Inc. 8



WCA — SBS® Design Report Phase 2 Business Park — November 2024 CLI File 06001

Prepared By: Reviewed By}: ‘

7
P R

Yuxin Wang, EIT
Project Manager

Wilf Stefan, P.Eng.
COO

Clearford Water Systems Inc. 9



Appendix A: Plan View and Schematic of
Proposed SBS® Collection System



NOTES

LEGEND

e e e« FUTURE PHASE SBS™ MAIN

INITAL

DATE

ISSUED FOR REVIEW
ISSUED FOR CHANGES oCT2024 | YW

CLEARFORD
Water Managed.™

o1

1545 Carling Ave, Suite 300

Ottawa, Ontario, K1Z 8P9

(613) 508-8474 Fax: (613) 599-7478

Tel

CLIENT

WEST CAPITAL DEVELOPMENTS
CITY OF OTTAWA

DRAWING TITLE

PHASE 2 BUSINESS PARK

SAN SBS™ COLLECTION SYSTEM

A

1
ifl
|
il
I
|
il
|
_. “
i
i
|1 —
H ~ \ SO At TTmm——
| _ /TN \\ / S EXISTING NN_\«\:RYQ\Q\:\ -
/ 3\ 22 ——— ©
- —X—X—X—Xf-X—X—X =X —\—X —X— A \ —_—— [
\ o NN N T
H / v N / / \ ——
_ / KA
i A Voo
H _ / / o \ \
| / A \
o s / \ \
_ / /) )% / Voo
; / o / A
1y | 7N o A
I / N \ \
/ A \ \
d / ki v
_._ R \Q / v g
. o ! = e /
B e == R / A ® /7 /
_ /=27 \\ / / e \\\ /
i / / VoA = G /
o _ / \ \ A \\ \\\
i / / \ \ yitd 7
| / ( oo\ —— Y /
H \ \ AR O // 7
| SEVANE ) S / /
i | ! Q \ N \ o 7 /
i ' Q/ / \ VAN/ = S v
\ ’
\ \ \ /7 /
! \ \ V2N < / /7
_ \ \ \ \Z N\ 7/ \\\
I \ \ \ A\ 20 () \\\ g
il / \ \ o — / /,
! __ ' \ / \ GN/ (@] Y ) %
\ \ /
1 . \ \ Y mb /7 0@ 4
| A \ \ 2N = A
| ’
| _ / Wy Yz ”w 9
il i Vo 7 &y
\ \ / Q i
! \ \ 7/ U 4
| oo /7 Q e
\ /
ii oy 7 ng "
| \ ¢ /7
i \ /. Q
| _._ v 27 NS
HH \ / s 4% yd
__ \ \ /7 @ /
I \ \ /, /V 4
[ _ 1 \ / \\ /v Vi \\
3 i —x— XX \ AN s & /7
Ll Xl | \ /7 /
il x~ \ \ ¢O /7
i “ \ \\\
H /
a8 o | /
i # I 4
__ 4 | v
&
: /
11 @v% : ’,
1] e _
i |
it I .ﬁ
l o
| L |
i |
| x
| M 'S



AutoCAD SHX Text
N 83°09'40" E          101.95

AutoCAD SHX Text
N 39°14'00" W                                                                                                                               322.78

AutoCAD SHX Text
L  O  T                      1  4

AutoCAD SHX Text
SIB

AutoCAD SHX Text
SSIB

AutoCAD SHX Text
SIB

AutoCAD SHX Text
SIB

AutoCAD SHX Text
SSIB

AutoCAD SHX Text
SSIB

AutoCAD SHX Text
SIB

AutoCAD SHX Text
SSIB

AutoCAD SHX Text
SIB

AutoCAD SHX Text
SSIB

AutoCAD SHX Text
SIB

AutoCAD SHX Text
SSIB

AutoCAD SHX Text
SIB

AutoCAD SHX Text
SSIB

AutoCAD SHX Text
SSIB

AutoCAD SHX Text
SSIB

AutoCAD SHX Text
SSIB

AutoCAD SHX Text
SSIB

AutoCAD SHX Text
SIB

AutoCAD SHX Text
SIB

AutoCAD SHX Text
SSIB

AutoCAD SHX Text
SSIB

AutoCAD SHX Text
SSIB

AutoCAD SHX Text
SSIB

AutoCAD SHX Text
SSIB

AutoCAD SHX Text
SSIB

AutoCAD SHX Text
SIB

AutoCAD SHX Text
SSIB

AutoCAD SHX Text
SIB

AutoCAD SHX Text
SIB (688)

AutoCAD SHX Text
SIB (857)

AutoCAD SHX Text
SIB (4R-20719)

AutoCAD SHX Text
SIB (857)

AutoCAD SHX Text
SIB

AutoCAD SHX Text
SIB (857)

AutoCAD SHX Text
SSIB (857)

AutoCAD SHX Text
SIB (857)


Appendix B: Ontario MECC — ENVIORNMENTAL COMPLIANCE
APPROVAL



Content Copy Of Original

f‘y,) Ministry of the Environment and Climate Change
zﬁ— Ontario Ministére de ’Environnement et de I’Action en matiére de changement
climatique

ENVIRONMENTAL COMPLIANCE APPROVAL
NUMBER 0961-A9UHSS8
Issue Date: February 10, 2017

1514947 Ontario Inc.
1500 Thomas Argue Rd
Carp, Ontario

KOA 1L0

Site Location: Carp Airport Subdivision
1500 Thomas Argue Road
City of Ottawa
KOA 1L0O

You have applied under section 20.2 of Part Il.1 of the Environmental Protection Act, R.S.0. 1990, c.
E. 19 (Environmental Protection Act) for approval of:

construction of private sewage treatment facilities for the collection, transmission, treatment and
discharge of treated effluent to a dry ditch (which discharges to Carp Creek eventually to Carp River),
designed at a Rated Capacity of 372,000 Litres per day and a maximum daily flow of 744,000 Litres
per day, together with stormwater management facilities to serve the Phase | and Phase 2 residential
development and business park at the West Capital Airpark located at the Carp Airport, in the City of
Ottawa, consisting of the following:

Septic Tanks

e installation of clarifier tanks, each having a minimum volume of 4,000 L capacity complete with inlet
and outlet hatches, hydraulic mixer and flow attenuator located on each residential lot and the
communal hangar site, 9,000 L capacity for the wastewater treatment system/City park location, and a
45,000 L capacity tank for the community center site, discharging to the sanitary collection system,
identified below;

Sewage Collection System

e a small diameter gravity sewer system (Small Bore Sewer (SBS) by Clearford Water Systems or
equivalent ) , approximately 3,690 m in total length of collection mains with diameters ranging from 75
mm to 200 mm on the following streets:

- Albert Boyd Private, 400 m;

- Silver Dart Private 10 m;

- Sopwith Private 360 m;

- Wingover Private 985 m;

- Easements 550 m;

- Chandelle Private 670 m;

- Tailslide Private 415 m;

- TaxiwayE 300 m,



all complete with SAP type cleanouts;

e an inverted syphon, consisting of two (2) 100 mm diameter pipes, approximately 145 min length ,
and one (1) 250 mm diameter sanitary sewer, approximately 30.7 m in length from the Wastewater
Treatment Plant (described below), all discharging to the sanitary lift station, described below.

e one (1) 200mm diameter sanitary sewer, approximately 16.7m in length from the pump building,
discharging to the equalization tanks located at the Wastewater Treatment Plan (described below);

Sanitary Lift Station

e a sanitary lift station, to convey sewage flows to the equalization tanks located at the wastewater
treatment plant, and consisting of:

- one (1) wet well with a minimum operating volume of approximately 1,840 L;

- two (2) submersible pumps (one standby), each pump rated at 7.66 L/s at 8 m TDH, complete with a
high liquid level alarm, and discharging via a 75 mm diameter forcemain to a 200 mm diameter
sanitary sewer, approximately 21.6 m in length, discharging to the equalization tanks at the
Wastewater Treatment Plant (described below);

-one (1) covered control panel.

Wastewater Treatment Plant

A modular package type wastewater treatment system rated at an average daily flow of 186 m3/day for
Phase 1 of the development and an additional average daily flow of 186 m 3 /day for Phase 2 of the
development (progressing to average daily flow of 910 m3day at full build-out in Phase 5 in future),
consisting of the following:

Phase 1

e an equalization tank system (multiple tanks) with a volume of 103 m? for Phase 1 of the development
(309 m? at full build-out in Phase 5 in future), complete with an ultrasonic level transmitter to control
pump operation and back-up high level alarm float switch.

e two rotary lobe blowers for aeration of the equalization tank system, as required.

e two variable speed pumps (one duty and one standby) to transfer wastewater through the screening
system.

e two rotary brush screens (one duty and one standby) with 2 mm openings, each with a capacity of
approximately 983 L/min, equipped with water level sensor and two feed forwards pumps (one duty
and one standby).

e an aerobic tank with a storage volume of approximately 41 m3, equipped with two rotary lobe
blowers (one duty and one standby) for fine bubble aeration, complete with dissolved oxygen and pH
transmitters, and chemical metering pumps to feed sodium hydroxide for pH adjustment (as needed)
and alum to promote flocculation of suspended solids (as needed).

e a tank level transmitter and high level float alarm switch in aerobic tank as well as two centrifugal
submersible feed pumps (one duty and one standby) rated at 12 L/s at 4.6 m TDH to pump
wastewater to the membrane bioreactor.

e a membrane reactor system consisting of one membrane tank (approximate volume of 11.4 m?) and
two flat sheet membrane modules (newterra MB3-2 MicroClear) equipped with two permeate
extraction pumps (one duty and one standby), complete with an overflow return line to the aerobic
tank.

e two blowers (one duty and one standby) within the membrane reactor system for scouring of the
membrane modules.

e a sludge holding tank having an approximate volume of 7 m® complete with a sludge dewatering
system with mixing tank for polymer addition and dewatering press equipped with water return line to



the equalization tank, with dried sludge stored in an outdoor bin.
e an effluent flow meter prior to effluent discharge to an onsite dry ditch via a 200mm diameter
sanitary sewer, approximately 31.7m in length.

Phase 2

- a second equalization tank with a volume of 103 m 3 for Phase 2 of the development.

- an aerobic tank with a storage volume of approximately 41 m?, equipped with two rotary lobe blowers
(one duty and one standby) for fine bubble aeration, complete with dissolved oxygen and pH
transmitters, and chemical metering pumps to feed sodium hydroxide for pH adjustment (as needed)
and alum to promote flocculation of suspended solids (as needed).

- a tank level transmitter and high level float alarm switch in aerobic tank as well as two centrifugal
submersible feed pumps (one duty and one standby) rated at 12 L/s at 4.6 m TDH to pump
wastewater to the membrane bioreactor.

- a membrane reactor system consisting of one membrane tank (approximate volume of 11.4 m?) and
two flat sheet membrane modules (newterra MB3-2 MicroClear) equipped with two permeate
extraction pumps (one duty and one standby), complete with an overflow return line to the aerobic
tank.

- two blowers (one duty and one standby) within the membrane reactor system for scouring of the
membrane modules.

Stomwater Management Facilities

Construction of stormwater management works related to the construction of the Wastewater
Treatment and Water Storage Facility at the West Capital Airpark located at the Carp Airport, in the
City of Ottawa, to provide on-site stormwater quality protection and erosion control and to attenuate
post-development peak flows to pre-development release rates for all storm events up to and including
the 100-year storm event for a catchment area of 0.489 hectares of industrial area, discharging to the
roadside ditch along Wingover Private and ultimately discharging to Carp Creek, consisting of the
following:

e enhanced grassed swales, located along the east, south and west property boundaries (180m total)
designed to convey runoff from storms up to and including the 100-year return period, with a
trapezoidal cross-section, bottom slope of approximately 0.50%, bottom width of 0.75 metres, and 3:1
side slopes, discharging to two ditch inlet catch basins (DICB A and B);

e stormwater management facility (catchment area 0.489 hectares): Two (2) dry swales (WSW and
ESW), located along the east, south and west property boundaries, each having a total storage
volume of 27.90 m? and 27.14 m*® respectively at a depth of 0.30 m, with side slopes of 3H:1V
(maximum) and a bottom slope of approximately 0.5%, complete with two inlet control structures
(DICB A and DICB B), receiving inflow from enhanced grassed swales; two multi-staged outlet control
structures, Tempest 115mm crifice (installed in outlet pipe of DICB A) controlling flows to 17.9 L/s and
a Tempest 90mm orifice (installed din the outlet pipe of DICB B) controlling flows to 11.1 L/s during the
100-year event, connecting to a riprap lined swale, discharging to the Wingover Private roadside ditch
and ultimately discharging to Carp Creek;

e including erosion/ sedimentation control measures during construction and all other controls and
appurtenances essential for the proper operation of the aforementioned Works,

all other controls, electrical equipment, instrumentation, piping, pumps, valves and appurtenances
essential for the proper operation of the aforementioned sewage works;

all in accordance with the submitted supporting documents listed in Schedule B.



Appendix C: Ontario MOE — NETE Certificate



CATE

)F TECHNOLOG YJASSESSMENT

Ciearford Small Bore Sewer ™ System

Ihe Ontario Ministry of the Environment has reviewed the
Clearford Small Bore Sewer ™ System (SBS *). Based on a
review of the data and the information submitted in support of
the technology (see Notable Aspects and Appendix) the ministry
concurs that the system, if applied according to design criteria
subject to site specific considerations, can be a viable sewage
collection and pre-treatment system suitable for application un-

received site specific approval and historical performance
as shown agreement with the recommended general design
ns'tallanon and operatzon of the SBS™ system requzres

Standards Devclopment Branch
Gntarm Mmlstxy of the Envuonment

. Ontarlo




Clearford Small Bore Sewer ™ System

Notable Aspects of the Technology:

V  The Clearford Small Bore Sewer ™

(SBS™) system is distinctly different
from the traditional gravity sewers and
has the following recommended key de-
sign criteria:

V' Average daily flowrate of 200 to 225
litres per capita per day [L/(c-d}].

v Minimum design cleansing velocity
of 0.15 m/s.

Y Minimum nominal pipe diameter of
75 mm,

Y Design zero infiltration flow.

V' Design peaking factor of 2.

The SBS™ system utilizes an on-site
SBS™ Clarifier which provides solids
separation, solids storage and associated
anaerobic digestion treatment. The efflu-
ent from the SBS™ Clarifier flows by
gravity to the small diameter gravity
sewers (SDGS) pipe network. The
SDGS convey effluent from an intercep-
tor tank or SBS™ Clarifier, to pumping
station(s) or sewage treatment facility.
These SDGS systems convey only clari-
fied effluent (significant lower solids)
and thus require smaller diameter pipes
and reduced slopes (or can follow the
surface contour of the land) reducing the
amount of excavation and construction
costs.

The SBS™ Clarifier consists of a vac-
uum tested two-chamber tank, with ad-

justable access for clean-out. The pri-
mary compartment comprises 80% of
the total Clarifier tank volume which
provides for increased solids storage and
digestion. Clarifier tanks are installed to
service each household, block of homes
or commercial establishments. The rec-
ommended pump-out maintenance cycle
is up to 10 years for an average density
household. At this pump-out frequency
there is approximately a 50% reduction